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SECTION 1
PURPOSE OF COMPLIANCE TEST

Tests were conducted on a MYZ2003 American Transportation Corp 1035530 School Bus,
NHTSA No. C30902, in accordance with the specifications of the Office of Vehicle Safaty
Compliance {OVEC) Test Procedures TP-221-02 to determine compliance o the requirements
of Federal Motor Vehicle Safety Standards (FMVSS) 221, “School Bus Body Jaint Strenglh®.

This program is sponsored by the National Highway Traffic Safety Administration (NHTSA),
under Contract No. DTNH22-02-B-01057,
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SECTION 2
TEST PROCEDURE

The MY2003 American Transportation Corp 1C35530 School Bus, NHTSA No. ©30802, was
subjected to FMYSS 221 testing on December 9, 2003,

The jsint samplas were selected in conjunction with the Contract Officer's Technical
Representative {COTR). Six 12 x 48 inch samples were selected. They were removed from the

bus using a metal shear andfor SawzAll type of cutler.

After each sample area had been removed from the bus, the sample was cut to the specific
dimensions. Each specimen was carefully shaped to the final size using supports as specified in
FMVSS 221, Additfonally, tempearature monitoring stickers were placed at the specified locations
of sach sample to ensure the sample temperature did not exceed 140°F during the shaping

aperation.

The samples were tested using the MGA 50,000 peund tensile tesler. The forge applied was
measured directly at the upper clamp. The upper clamp was attachad to the lnart cell and the

lower clamp was attached to the [nad frame.

The gripping devices were fabricated from 3" x 3" angle iron. Slots were milled on the face that
mouhted to the maching, in order to allow for fore and aft movement of the clamps. This allowed
the specimens to be fixtured so that the axis of the test specimen coincided with the centerline

axis of the tensile tester heads.

The test specimen was inserted in between the grips, and the grips were then bolted together
using 7 size %" bolts. The bolts were inserted through ane grip, through the test specimen, and
than through the ather grip. This prevertad any slipping of the test sample in the grips, while
fully distributing the cfamping force across the entire end width of the test sample, Post test

examination of the specimens indicated that ne load was applied to the clamp mounting heles.

The rale of lvad application was Y2 inch per minute. The force and displacement were recorded
and displacement vs. time was plptted to monitor the displacement rate.
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SECTION 3
TEST DATA SUMMARY

One sample was tested for this vehicle, The sample was selected from the Roof Interior rear.

Juoint Localion

Maximum Load (N}

£0% of Material Strangth {N}

PASS/FAIL

Roof Interior (6) Relest

23,1782

25,067.9

FAIL

The maximum forces measured, and the displacement rate usad, are provided in Section 7.

The photographs taken from the samples are provided in Sections 6 and 8.
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SECTION 4
COMPLIANCE TEST DATA

The following data sheets document the results of FIWSS 221 tasting on the MY 2003 American
Transportation Corp 1C35530 School Bus, NHTSA No. C30902.
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DATA SHEET 1

ADINMISTRATIVE DATA SHEET

2002 American Transportation Corp IC35530

Lertlflcatmn Crate:

Test Vehicle: School Bus MHTSA Ne.
Test Lati: MGA Research-Wisconsin Operations Test Date:
o INCOMPLETE VEHICLE (IF APPLICABLE
Manufactursr:
Model: N
VIN:
Build Date:

COMPLETED VEHICLE (SCTHOOL BUS)

C30902

121903

American Transporl:atiﬂrn Corporation

Manufacturer:
Make/Madel: School Bus/IC33530
VIN: 4CRBRABNT3B955119
NHTSA No.; 30902
Color: Yallow
GVWR: 12,474 kg { 27,500 |hs
Builg Date: 10/02

10/02

Certification Date:

DATES

Wehicle Receipt;

Start of Comphliance Test:

Movember 4, 2002

Decembar 9, 2003

Completion of Compliance Test:

December 9, 2003

COMPLIANCE TEST:

All tests were parformed in accordance with the references outlined in TP-221-02.

Recorded By: g; :_/_,! . ({ﬁ

Approved By

mm
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DATA SHEET 2
SUMMARY OF DATA

2003 American Transportation Corp |C35530

Test Vehicle: School Bus NHTSA Na.. €30902
Test Lab: MGA Research-Wisconsih Operatlons Test Date: 12/9/03
Joint Max. Load | Calculated
: . Joint Location Load at Joint Material
J?é';tn%ﬁf:ggﬁ” Description and Regmi | Separation | Strength | PASS/FAIL
(Number} {N) {N)} {M}

{60%) :

ALSCMIGB5BSY | Roof Interior (6) Retest | 25,067.9 [ 231782 | 41.779.8 FAIL

Comments: NOMNE

J (27,

Appraved By Date: December 19, 2003

Recorded By:
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DATA SHEET 3
JOINT STRENGTH WHEN ASTM MATERLAL PROPERTIES ARE KNOWN

2003 American Transportation Corp IC35530

School Bus NMHTSA Na.:  C30902

Test Vehicle:

Test Laby MGA Research-Wisconsin Qparations Test Data: 12/9/03

Specimen Description: | Roof Interiar (6}

Joint Numbet: ALSCMIBASBSY
Weaker Member Stronger Member

Material - -
Tansile Strength (MPa) 310.2 -—
Gage/Thickness (mm} 22/.758 -
Fastener Holes (No./Diameter — mm.} 3 /4.08% -
Met Area (Sg. mm.) 138.7 -
Material Strength (N} 41,779.8 -
&0% of Material Strength (N) 23,067 8 -
Maximum Load From Tensile Test of Joint (N} 23.178.2 —--
PASS/FAIL FAIL —

1. Screw Spacing 38 mm

Comments: Amencan Transporiation Corp. provided material properties but not the specific

material type.

2
Recorded By: : e

7

Approved ByM% Date: December 19, 2003
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SECTION 5
INSTRUMENTATION AND EQUIPMENT LIST

2003 American Transportation Corp [C3S8530

Test Vehicle: School Bus NHTSA MNo..  C30902
Test Lab: MGA Research-Wisconsin Operations Test Date: 12/9/03
Equiprment Description Model/Serial No. Cal. Date Next Cal. Date
] Vectra ) ' '
complitar HP US03263612
AD Interface Metrabyte DAS-1B0Z - -
Load Call fnterface 138773 &8f19:03 1219403
L near Potantiometer Ametek 17167 Each Usage —-
. . CD-6"GS/ .
Digital Caliper Mitutoyo 0004174 10418/03 101 8/04
Sleel Tape Stanley Powerlock /149 11424703 328l
Temp. Recorder Dickaan TR320 { 03039010 21403 2riioa
. tcMaster- B C -
Temp. Stickers Carr 595221 One Time Ugage -—
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SECTION &
PHOTOGRAPHS

TABLE OF PHOTOGRAFHS

Mo, Pags Ne.
1 Sample #8 Marked on Bus Before Cutout 10
2 Sample #6 Installed in Test Machine {Pre-Test) 11
3 Sample #5 Post-Test Separation 12
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Test Vehicle: 2003 ATC 1032530 School Bus
. Procedurs: FMVSS 221 NHTSA No. 20902
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o Test Vahicle: 2003 ATC 1035536 Schooi Bus
o Procedurs: FMVSS 221 NHTSA No.. G30902
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SECTION 7
TEST PLOTS

TABLE OF TEST PLOTS
No.
1 Joint Strength, #6, Force vs. Time & Displacement vs. Time
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—_— . Wahiclke: ALSCIES5BSY (Foof Int 6} Tect Dater 1240403
— |I I!l .l MHTSA £ ATC Location: S305902

DISPLACEMENT (mmj va TIME (s)

20

Mee: 23.9 mm
Thae 34145
Min: -0.0 mm

1 Tim: 0.0 5
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SECTION 8
JOINT CONFIGURATIONS

Typical Test Sample Configuration
Front Yiew of Joint #6
End View of Joint #6

150of 18
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Test Vehicle: 2003 ATC 1IC35530 School Bus
Procaedurs: FMVSS 221 NHTSA No.: C30002

DIMENSICN RECQUIREMENTS OF BODY PANEL SPECIMEN
WHQSE JOINT SEGMENT IS 8 INCHES LOMNG

JONT CENTERLNE
— SPECMENCENTERLINE ‘\I R (TYP)

e —_———

gﬂ

Typical Test Sampile Canfiguration
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SECTICN 9

LAHBORATORY NOTICE OF TEST FAILURE TO QVSLC

RETEST OF DIFFERENT PANEL SAME LOCATION

Test Procedure: | FMVSS 221 Test Date: December 9, 2003
Test Vehicle: 2003 ATC Test Lab: MGA Research Corp. |
NHTSA No.: 30002 Project Engineer; Michael Janovicz
Contract No.: DTNH22-02-D-01057 | Delivery Order No.: | Contract

MFR.: ATC VIN: | ADRBRABN73BE55119
Build Date: 12/02

TEST FAILURE DESCRIPTION

Roof panel ALSCMIGBSBSY failed to mest load requirement of 25 822 nawions
when tensile tested as described in 49 CFR 571.221.

FMVS3 REQUIREMENTS DESCRIPTION

Paragraph 5.5: “When tested in accordance with the procedure of 56, each body
panel joint shall be capable of holding the body panel to the member to which it is
joined when subjected to a force of 80% of the tensile strength of the weakest

jeined body panel detemined pursuant to 56.2.°

Remarks:

Mo remarks.

Notification to NHTSA (COTR): Amanda Prescott

Date: December 9, 2003

By:

NV
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